ARJOHUNTLEIGH =5 Page 1 of 1

Table
GETINGE GROUP

~ ARJOHUNTLEIGH LATERAL BRACE CHART FOR VALUE "B"
If value for "B" is: Result Part number
B Less than or equal to 22 cm (9 in) No lateral brace required n/a
Greater than 22 cm (9 in) but :
g less than 99 cm (39 i) One lateral brace required 700.11350
Greater than 99 cm (39 in) but .
] less than 198 cm (78 in) One lateral brace required 700.11360
: : 700.11350 +
Greater than 198 cm (78 in) Two lateral braces required 200.11360

ARJOHUNTLEIGH LATERAL BRACE CHART FOR VALUES "B" AND "Z" TOGETHER
If value for "B" is: AND If value for "Z" is: Result Part number
Zero Less than 25 ¢cm (10 in) No lateral brace required n/a
Greater than 22 ¢cm (9 in) but less than : : 2 x 700.11350 +
99 cm (39 in) Greater than 22 cm (9in) Three lateral braces required 1% 700.11380
: . : 2 x 700.11360 +
Greater than 99 cm (39 in) Greater than 22 cm (9in) Three lateral braces required 1% 700 11380

LATERAL BRACE POSITIONING REQUIREMENTS

.| | _ x &

&
1 TRACK SECTION 2 TRACKS SECTION
0 TRACK BRACKET JOINT 1 TRACK BRACKET JOINT
3 LATERAL BRACES

4 LATERAL BRACES

an 'l*ff'

éﬁi—

3 TRACKS SECTION
Pl _ ~ 2 TRACK BRACKETS JOINT
T | 6 LATERAL BRACES
LEGEND - MINIMUM 3 LATERAL BRACES.
4 TRACKS SECTION LATERAL TRACK TRACK - NUMBER OF LATERAL BRACE =
3 TRACK BRACKETS JOINT Brace X BRACKET BRACKET JOINT | (NUMBER OF TRACK BRACKET JOINTS X 2) + 2
9 LATERAL BRACES

POSSIBLE ANCHOR LATERAL TO THE CEILING OR TO THE WALL

(PrESSURE NUT: DRYWALL N[ WOOD JOIST N[ )
M10 - 700.11095 N
3/8™-16 700.11090 ~a 3
CEILING PLATE 2 -
S FROIA TR RV
200.11140 M10 FLAT WASHER [ ANCHOR:
M10 FLAT WASHER = M10 FLAT WASHER I 000.04430 = M10 x 40 - 000.04356
000.04430 000.04430 LOCK WASHER: T . - 00
LOCK WASHER: Pl ﬂ LAG BOLT: —— Pl oK A AT 3/8-16 (HDI) - 000.00423
M10 - 000.04425 M10 x 50 - 000.04383 3/8” - 000.00425
3/8" - 000.00425 3/8” x 2" - 000.00699 BOLT:
BOLT: A4 y
M10 x 50 - 000.04270 LATERAL A 'éAR;ECREAL gl,é?l)é i517- ‘_’%%3 ‘2,%93%7 LATERAL 4
3/8-16 x 2" - 000.00381 BRACE BRACE
. J o J . J
e ™ e N
UNISTRUT HOLLOW CORE
UNISTRUT e ‘N ]
000.0XXXX - e o
M10 FLAT WASHER SADDLE NUT: . "I S
000.04430 M10 - 600.04357 o > SIS o) ;
LOCK WASHER: i 3/8-16” - 000.00424| |M10 FLAT WASHER ANCHOR: =
M10 - 000.04425 = 000.04430 = M10 x 25 - 000-00419 2
3/8” - 000.00425 = LOCK WASHER: = . P) - 13
. 4 Jl o oo AL 3/8-16 (HDI-P) - 000.00428 o
M10 x 25 - 000.04090 3/8” - 000.00425 LATERAL L
3/8-16 x 1" - 000.00357 BOLT: ¥ BRACE @
M10 x 25 - 000.04090 <
L LATERAL BRACE —/ ) ((3/8-16 x 1" - 000.00357 S




